p.'55ESSM

L%
> OF MULT,
&*“ﬂ ALY Tep

) ‘t/ -
GREENIFY" s 1A
o by
ENVIRONMENTAL TECHNOLOGY LTD 2

ISO 9001:2015 CERTIFIED

Save Water.
The whole world depends on you.




TABLE OF CONTENT

m TITLE

ABOUT GREENIFY

EFFLUENT TREATMENT PLANT (ETP)
SEWAGE TREATMENT PLANT (STP)
ZERO LIQUID DISCHARGE PLANT (ZLD})
WATER TREATMENT PLANTS (WTP)
DEWATERING SCREW PRESS

FILTER PRESS MACHINE

PORTABLE DOSING SYSTEM

FRP VESSEL (HEAD & STRAINERS)

MEMBRANE ELEMENTS

UV STERILIZER

MEMBRANE HOUSING, SS & MS VESSEL

8 RO HOME MACHINE

MICRON FILTER

JUMBO FILT! §

www.greenify.com.bd



GREENIFY

ENVIRONMENTAL TECHNOLOGY LTD

Welcome to Greenify Environmental Technology Ltd, a leading expert in ETP, STP, WTP,
and ZLD solutions in Bangladesh. At Greenify, we are dedicated to providing cutting-edge
environmental technology services that prioritize sustainability and efficiency. Our team of
experts specizalizes in designing, installing, and maintaining Effluent Treatment Plants (ETP),
Sewage Treatment Plants (STP), Water Treatment Plants (WTP), and Zero Liquid Discharge (ZLD)
systems tailored to meet the unique needs of our clients. With a commitment to environmental stew-
ardship and innovative solutions, Greenify is your trusted partner for creating a cleaner and greener
future for Bangladesh.

At Greenify, we are driven to create a better world through smart, sustainable water solutions. We help
the world sustainably move, improve, and enjoy water, life's most essential resource. From our residential
and commercial water solutions, to industrial water management and everything in between, Greenify is
focused on driving innovation that helps our planet and people thrive.

Water is essential for life and the need for water touches nearly everything we do. SINCE We Start, the
decisions we make, the products we supply, the solutions we offer, and the partnerships we form, are
opportunities to positively impact people and our planet.

=nify, our mission is clear: to
provide sustainable water treatment
solutions. We are de ted to protect-
ing the environment and ensuring
access to clean water for all. Together,
create a ¢ or future with our
innovative technologies.

Our vision at Greenify is to be a global

leader in sustainable water treatment

ions. We strive to make a significant

by promoting environmental

ensuring 2an  water

11|Lv and driving innovation in
I_'hemdu try.

“Ihis Cortificaty hay buen awarded o e s Wzl Sl Ve ot

Greenify Environmental Technology Ltd
Houses 23, Roads 4/C, Sector# g, Uttara, Dhaka-1230, Bangladesh.

Iu

which eoenplies with

500 SR 2005
(Quality Management System)

T e activities eoverend e Ahis ceitiicale i defied bedow

Praject, Product & Service for Effuent Trestment Plant (ETE), Sewage
Trestment Plant ‘Wastewnter Treatment Plast (WWTP), Water
Treatment Flant (WTF), Zere Liguid Discharge Plast (ZL0F), Air
Treatment Plant (ATF), Mow Costral & Measuring
Machinery & Equipmest [ic,

LA Caiddes- 18
Certificale Humber: SISTMI3)120

Tiate oof Tesue of Oirigival Cerfificate: 21 03,2028
Tiate af Tssim of latest oartifloste: 21.83,2023

CERTIFICATE OF REGISTRATION

Mr. Aruncadra Dvivedi

s - -

ACCREDITED
At Ul

Siziebn

AT

>

e Cogrizwen u w7y e oy o f v b rp
e e e

www.greenify.com.bd



EFFLUENT TREATMENT PLANT (ETP)

Greenify specializes in delivering proficient, cost-effective, and regulatory compli-
ant wastewater treatment solutions, with its meticulously designed Effluent Treat-

ment Plant (ETP). Throughout its more than era of existence, Greenify has consis-
tently provided exemplary services & solutions, ensuring excellent performance
in the Engineering, Procurement, and Commissioning of ETP systems.

Our ETP's are designed with Quality and economy at its focus, without
cutting corners. The ETPs are designed, procured and commissioned by our
passionate and experienced team of specialists. Such Plants have been com-
missioned nationally as well as internationally across various industries.

Greenify configures ETP with advanced process design units with an objec-
tive to provide flexibility of either disposal of treated water or reusability with
Zero Liquid Discharge (ZLD) treatment.

Our services encompass design, engineering, supply, installation, commis-
sioning as well as operation and maintenance of ETPs with conventional as
well as ZLD technologies. We also work closely with the groups of industries to
set up a CETP in industrial estates/Industrial clusters with all essential resources
required for the establishment.

From design to maintenance of MBR facility for various kind of effluent, our Kubota membrane has spread
the application of KUBOTA Submerged Membrane Unit all over Bangladesh.

cas § - - N _

Waste ‘

| " ‘ ‘ Vater | .
! ‘l_ — :
Secondary Clarifier Effluent Tank l |

Water

Ee—————] W
Erjualization Tank

|
" — v | [ Gias |
Waste Susimiary Chistis
Water g u‘
b ] i e - —
) .
Equalization Tank Aeration Tank '—] (Secondary Clarifier) Effluent Tank —— rm——
(Membrane Tank)

Maintenance Work

MBR treatment remove suspended solids (SS) via the physical barrier of a membrane filter, making MBR
effluent extremely clear. Similarly E. Coli is completely removed, as it is larger than the membrane’s pore size,
so MBR effluent is safe & clean for many recycle uses. The longer Sludge Retention Time (SRT) of MBR
systems can improve removal of organic material and total nitrogen (TN) removal and result in a more stable
operation. As a result, effluent is cleaner and odorless. This makes MBR effluent good for both the environ-
ment and humans, and enables its reuse for groundwater recharge, irrigation, washing, and many other
applications.

The MBR system requires less aerated volume than a CAS system. This is accomplished by increasing solids
loading and MLSS concentration up to three times higher than a CAS system can handle. This is made possi
ble by the large hydraulic capacity of the MBR system. MBR system also do not require a primary or second
ary clarifier, since the membranes physically separate the water from the membrane tank where it is already
partially thickened, reducing the amount of sludge thickening required. As a result the footprint of the MBR
system is considerably smaller than that of a CAS system. Due to this advantage, retrofitting an existing
plant with a MBR system can lead to increased treatment capacity without requiring any new tanks.

The MBR system does not need a secondary clarifier, so microbe observation and adjustment of the Return
of Activated Sludge (RAS) is not unnecessary this reduces operator training needs and simplifies mainte-
nance overall.

04 www.greenify.com.bd



~ After use »

MBBR TECHNOLOGY:

Creenify’'s comprehensive design and engineering processes contribute to the unigue advantages the MBBR
systems provide. The MBBR engineers at Greenify focus on minimizing the following elements:

Energy and operating cost: MBBR systems have optimal energy efficiency, resulting in lower operational
costs.

Reactor volume and HRT: Greenify's MBBR systems have low hydraulic retention time (HRT), which enables
MBBR to operate effectively in smaller reactors.

Control complexity: Since MBBR systems use a biological treatment process, microorganisms are responsible
for the majority of the treatment. As a result, the system requires less operator attention and intervention,
making operation simple.

Footprint: An MBBR system uses biofilm carriers, which provide substantial surface area for microbial growth.
The additional mass of microorganisms offers more treatment capacity in a relatively smaller footprint.

Additionally, GREENIFY's MBBRs increase factors such as treatment efficiency An MBBR offers better treat-
ment efficiency than other types of effluent treatment systems at lower space and budget requirements.

Hydraulic capacity: MBBR systems can handle more water at a given time than other systems, enhancing
overall efficiency.

Volumetric efficiency: With bacteria managing much of the treatment process, the parts in an MBBR system
can stay in better condition. As a result, the system optimizes the amount of water flowing through the
pumps.

Process life span: The biofilm media carriers that hold an MBBR system’s bacteria have a long life expectancy.
In turn, the system’s process lifespan also increases.

www.greenify.com.bd 05



SEWAGE TREATMENT PLANT (STP)

g Aeration
Separation Box . © . Blower

Influent _ Effluent

-

mp =" — " [=$ Y o am

IR . .

Sedimentation KX ) ﬁ;'.!{f,t.‘;':";f:
R

Separation 4 ¢ Lo

!
i e J
Anaerobic Moving Sedimentation

(;hg:::,e, Chlorination Box

Creenify provides comprehensive engineering solutions for Sewage treatment plant (STP) which
includes detailed designing, engineering and commissioning of the STPs.

Our expertise for STPs are in categories of conventional as well as packaged plants consisting primary,
secondary and tertiary treatments units. The Packaged STPs have been proven as the best solution,
which can be installed readily. Coupled with this advantage, our customization solutions per need
provides utmost flexibilities to the clients.

We provide packaged STPs as per the required sizes at housing complexes, Municipal corporations,
hotels and small community centers. Greenify has successfully designed and commissioned more
than 70 STPs with a total cumulative installed capacity of 80,000 KLD.

The STPs set-up by Greenify are equipped with widespread biological treatment technologies of
Conventional Activated Sludge Process, Moving Bed Biological Reactor (MBBR), Sequential Batch
Reactor (SBR) and Membrane Bio Reactor (MBR).

Give priority to quality in development & manufacturing

Johkasou: which has been developed and manufactured in Japan, is one of the best solutions of
wastewater treatment in areas where sewage infrastructure has not yet been improved worldwide.

Moving Bed Bio Reactor System

Moving bed biofilm reactor (MBBR) systems offer a revolutionary approach to biological wastewater
treatment. With Greenify's MBBR systems, facilities can save on costs, energy and space while
enhancing their overall operations.

Energy and operating cost: MBBR systems have optimal energy efficiency, resulting in lower
operational costs.

Reactor volume and HRT: Greenify's MBBR systems have low hydraulic retention time (HRT), which
enables MBBR to operate effectively in smaller reactors.

Control complexity: Since MBBR systems use a biological treatment process, microorganisms are
responsible for the majority of the treatment. As a result, the system requires less operator attention
and intervention, making operation simple.

Footprint: An MBBR system uses biofilm carriers, which provide substantial surface area for microbial
growth. The additional mass of microorganisms offers more treatment capacity in a relatively smaller
footprint.

Membrane Biorector System for Highly Advanced Water Treatment

Creenify's wastewater treatment plants are installed to preserve the environment in areas where
sewage systems are rarely installed. Specifically, this is japanese membrane bioreactor system, a
highly-concentrated activated sludge system is coupled with submerged fine-pore membranes to
perform advanced water treatment. Treated water can be reused, without post-treatment, as flush
water for toilet and spray water.

www.greenify.com.bd




ZERO LIQUID DISCHARGE PLANT (ZLD)

We specialize in designing and setting up Zero Liquid Discharge (ZLD) plants with cutting-edge
technologies. Our ZLDs plants are designed with RO & Ultrafiltration Units, Stripper System, Multi
Effect Evaporator (MEE) and Agitated Thin Film Dryer (ATFD) system. Such ZLD systems have been
deployed for ETPs of various industries as well as CETPs.

We have wide experience in establishing ETPs and ZLDs for various types of industries like Textiles,
Pharmaceutical & Bulk drugs, Chemical, Sugar, Dairies, food processing and engineering industries.
Around 250 ETPs have been designed successfully by GREENIFY with a cumulative capacity of more
than 100,000 KLD.

Maximize Water
Recovery & Reuse

ZLD Technology

Greenify's technology combines the
advantages of thermal and membrane
technologies, providing an optimal
solution that harnesses the benefits of
evaporation and membrane separation.

Greenify's zero liquid discharge systems
enable reclamation of over 90% of
wastewater, ensuring minimal water
wastage and maximum utilization.

Cost-Effective Solutions

Recover Valuable Resources

Our minimum and zero liquid discharge
solutions are designed to optimize
efficiency and reduce costs at every
stage of the treatment process.

Our solutions enable the recovery of
valuable minerals and other byproducts
from wastewater, adding economic
value to your operations and minimiz-
ing waste generation.

Industries

Applications

1. Cooling tower blowdown

2. Produced water

3. FGD purge wastewater

4. |GCC wastewater

5. Reverse osmosis reject

6. Demineralization regeneration wastewater
7. Other complex industrial wastewaters

1. Textile & Garments
2. Power Generation
3. Oil & Gas

4. Hydrocarbon Processing
5. Chemical Processing
6. Metals & Mining

7. Food & Pharmaceutical

www.greenify.com.bd



WATER TREATMENT PLANTS (WTP)

08

IRON REMOVAL PLANT (IRP)

Specification

> Capacity: 500-200,000 LPH

> Usage/Application: Domestic/Industrial

> MOC of Tank: FRP/MS/SS

> Filter Media: MnO, Quartz Sand, Activated Carbon
> Filtration Process: Iron Removal Filter, Multigrade
Filter, Activated Carbon Filter, Micron filter.

Applications

> Municipal Water Supply: Treatment facilities for
community drinking water sources.

> Industrial Applications: Sectors that require
high-quality water for processes where iron
impurities can cause damage (e.g., electronics, phar-
maceuticals).

> Agriculture: Ensuring that irrigation water is free
from contaminants that could affect crop yield.

An Iron Remaval Plant (IRP) is a crucial facility dedicated to the purification of water by effectively
remaoving iron contaminants, thereby ensuring the delivery of safe and clean drinking water. Iran, when
present in water supplies, can lead to various issues such as unsightly staining of fixtures, unpleasant
tastes, and potential health risks. To counter these problems, IRPs utilize advanced technologies
including oxidation, which converts dissolved iron into solid particles, followed by filtration to capture
these particles, and sedimentation to allow them to settle out of the water.

By treating water before it reaches consumers, IRPs play a significant role in enhancing public health
and protecting infrastructure from corrosion and damage. These plants are designed to meet the
needs of both residential customers and industrial users, making them vital components of effective
water management strategies. Additionally, IRPs foster sustainable water use by ensuring that water
quality standards are consistently maintained, thereby promoting a healthier environment. With the
increasing demand for clean water, the role of Iron Removal Plants becomes ever mare critical,
contributing to improved water quality across commmunities and industries alike. As such, IRPs are
fundamental to sustaining public health and supporting economic growth through responsible water
management practices.

SOFTENER PLANT

A Softener Plant is a facility designed to reduce water hardness, primarily caused by high
concentrations of calcium and magnesium ions. The plant employs ion exchange technology, which
replaces these hard minerals with sodium ions, resulting in softer water suitable for various applications.
Softened water improves the efficiency of soaps and detergents, minimizes scale buildup in pipes and
appliances, and enhances the longevity of industrial equipment. Softener Plants serve residential,
commercial, and industrial sectors, ensuring optimal water quality for domestic use, manufacturing
processes, and heating systems. By promoting efficient water usage, these plants contribute to energy
savings and reduced maintenance costs.